DRAWING NQ RBBD7_AO4

P el Fxplosive Rendering SAP NO.___| Model Name

PART NO ][OO@ZBOZLBQ% F

MRBO066—00 | R—3X/5X/7X-05—F (US)

APPROVE E as OH DATE 20130?2

S
e

@

Q13

- )

19 /-
2 P
g .,,\ - (
GO7x2 [ \
\K \
\
\\

\

\ .o
\Lanaxe

<
N\ 5
N
\\\ %
1 P~
//I ( w.\\ '*U
/ PATX2, A
uogx3 <f

Uo7x3

10 p55—=2
P5!




DRAWING NO

RB307—-AC4

PART NAME

Console Mast Set

PART NO

1000230413

C

<t

APPROVE

BEASON

DATE

20130729




v RB307—AGE

wel Handlebar Set

0 110002304155C

rove [FFASON e

£20130312




DRAWING NO

RB307—AD1

PART NAME

Seat Set

PART NO

1000230418C

APPROVE

BEASON

DATE

20121R17




DRAWING NO

CB93—AGY

PART NAME

Heart Sensor Set:Grip:R

PART NO

10003020398

APPROVE

HERMES

DATE

20130108




DRAWING NO

CB93—AG8

PART NAME

Heart Sensor Set:Grip:L

PART NO

100030204 3B

APPROVE

HERMES

DATE

20130108




DRAWING NO

RB307—-ADZ

PART NAME

Seat Slide Set

PART NO

1000309218B

APPROVE

BEASON

DATE

20121R17




DDDDDDDD RB307—AG11
part Navel A T) J Handb?l"

v 1100023042088

o [EASON]ow

130108 I] 1 <;




DRAWING NO

RB307—AH11

PART NAME

Guide Rail Set

PART NO

10002304298

APPROVE

BEASON

DATE

20121218




DRAWING NO

CB92—AJS

PART NAME

Stabilizer SET:F

PART NO

1000230015§B

APPROVE

KEN

DATE

20121217

JI

J17x2

9x2 e Q
J1X\65)// ’ /

J14x2




DRAWING NG CB 9 2 _AJ6

e wie| Stabilizer SET:R

e 1100023002388

veerove | BT N [owre 20121217

J15x2




ING NQ CB92 AT]_].

DRAW
wiwel Crank Set:R

w0 100023034 7KB

eerove | BT N [owe 20121217




ING NQ CBQZ—AT]_Z

DRAWIN
el Crank Set: L.

P
PPROVE KE N DATE

w0 1000230350EB
e 20121217




DRAWING NO

RB307—AQ4

PART NAME

Right Guild Rail Cover Set

PART NO

1000308337kB

APPROVE

EASON

DATE

20130209




DRAWING NO

RB307—-AQ3

PART NAME

Left Guild Rail Cover Set

PART NO

1000308338[B

APPROVE

BEASON

DATE

20130209




DRAWING NG CBQS _AR]_ ]_

e | Transmission Set

w0 10002301 23FC

weerove | T T N [oare| 20121217

RO7

RO8




v CB92—AUS

we [dler Fix Plate Set

PAR
ROVE K E N DATE

0 [1000230354FB
[ 20121217

Uod




g CBY92—AU4

PART NAME

Idler Set

v 11000307358 KB

ove | ] BN Jowe 20130116

U09x2




Bubble #
01

01
02
03
03

03 & 05
05

05
07
08
14

14
15

15

16

16 & 17

17

19
20

Part #
1000337878

1000230413

1000230415

1000337887

1000230418

1000417067
1000309218

1000309218
1000230420
1000230429
1000337860

1000230015
1000337863

1000230023

1000346727

1000417073

1000346728

1000308337
1000308338

Description
console mast set MATRIX Purple RB307B

console mast set R-3x/5x/7x-05-F
Handlebar Set R-3x/5x/7x-05-F
seat set MATRIX Purple RB307B R-3x/5x

seat set R-3x/5x/7x-05-F

Seat Slide Set For KITS RB315
Seat Slide Set RB307

Seat Slide Set RB307

Adjust the handle group RB307

Guide Rail set R-3x/5x/7x-05-F
Stabilizer Tube Set front MATRIX Purple

Stabilizer Tube Set front U-3x/5x/7x-0
Stabilizer Tube Set back MATRIX Purple

Stabilizer Tube Set back U-3x/5x/7x-05

crank set right NEW CB92
crank set For KITS RB315
crank set left NEW CB92

shield set Guide Rail right R-3x/5x/7x-
shield set Guide Rail left R-3x/5x/7x-0

Notes
For Planet Fitness frames.
This is the part number for standard frames (also see PF
part number).

For Planet Fitness frames.
This is the part number for standard frames (also see PF
part number).

Kit for Rehab - See the R3xm (RB315) page for kit parts.
For Planet Fitness frames.

This is the part number for standard frames (also see PF
part number).

For Planet Fitness frames.

This is the part number for standard frames (also see PF
part number).

For Planet Fitness frames.

This is the part number for standard frames (also see PF
part number).

Improved crank fits the improved drive axle. If a unit
before RB307140702480 has the original style drive axle,
order kit 1000346722 as replacement.

Kit for Rehab - See the R3xm (RB315) page for kit parts.
Improved crank fits the improved drive axle. If a unit
before RB307140702480 has the original style drive axle,
order kit 1000346722 as replacement.


https://www.gympart.com/itemdesc.aspx?ic=MX10499&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10499&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10441&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10250&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

21
22
31
32
AD5
AG10
BO9
B14
B16
B17
B19
B21
B39
B40
DOo1
D03
D07
D08
D09
D11
D12
D16
D22
D23
D24
D29
D32
D36

1000346722
1000230354
1000443389
1000443390
1000232453
1000230456
018652-B
004980-A
1000304403
1000304405
1000301971
020367-00
1000301970
1000301969
1000301961
004456-00
1000307154
004480-Z
1000306032
1000213447

1000230088
011923-A

004812-A

1000307153
1000301962
1000232306
1000314451

Drive axle set L/F crank S-BOM CB93 NEW
Fixed chipset Idler U-3x/5x/7x-05-F

Heart Sensor Set Grip right EP304B

Heart Sensor Set Grip left EP304B

Location Set welding Zinc CB93

Adjustable Grip Set-Exreawork - - Dippin
Screw SH M6X1.0PX16.5L-8L HS CRMO BAN
Insert Nut Hex NHS-580-3.0(M5X0.8P)
Cushion Frame NBR BL/Black C CB93
grip-Extrawork Dipping PVC Black CB93
Spacing Sleeve Guide Rail SS41 White Zi
Nut Hex M6x1.0P SS41 Black Annodized
Decal Rail PVCB RB307

Decal Rail PVCC RB307

Roller Adjust BL/Black C POM RB307
Screw Round Hex Socket M5x0.8Px16L
Seat Pad Set with CARB Label RB307
Screw Hex Socket Round M8x1.25Px30L
Spacer Adjutable Handlebar Stainless C
ENDCAP TUBE 31.8 FKO1003 EP609

Bearing Dry GFM-1618-09 1GS

WASHER LCK Diam.10.0XDiam.18.0X3.0T S45C

Screw Hex Socket BH M6x1.0Px20L Adhere
Back Pad Set with CARB Label CB93
Position bolt Roller Black Annodized R
Torsional Spring ?p3.5x?p32.5x2Nx12.5L
Screw Socket Head M10x1.5Px30L Hex Sock

Improved drive axle kit - includes drive set (21) and both
cranks (16 & 17). If a unit before RB307140702480 has
the original style drive axle, order this kit as replacement.
// Also order tool 1000323981. Note This part also
includes the bearing and c-clip for the opposite side (R08
and RO7).

Overlay/Keypad not available separately
Overlay/Keypad not available separately


https://www.gympart.com/itemdesc.aspx?ic=MXT1271&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10116&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20171&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20060&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10499&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXE1051&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10291&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXE1052&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

D39
D40
D41
D49
GO07
G12
G15
G20
G37
HO02
HO5
HO6
HO8
H11
H16
J11
J12
J13
114
J15
116
J17
118
J19
J21
N24
Not Shown
Not Shown
Not Shown
PO1
P02
P03
P04
P06

1000308343
005035-00
001130-00
1000211111
004653-00
008864-A
1000306250
1000230483
1000314455
1000230432
1000301967
1000301968
1000304430
020387-A
1000304422
0000094929
0000095100
004364-00
005220-00
0000095638
020069-00
005042-00
004979-00
000041-AA
1000319375
1000207111
1000345660
002782-C
1000323981
1000303375
020005-00
065248-A
1000228099
1000306192

Nut Hex M10X1.5P,SST G10 Stainless Steel
Washer Flat 8.2x18x1.4T

Cover Crank Arm

Screw SH M5X0.8PX12L - HS SSTSUS304 BED
Screw Round PH Tapped 4X12L

Screw Special Round 2.9x1.06Px7L(Hi-Lo)
Foam PVC Black 28.4x3.0tx488L Arm Rest
Grip Sensor  500+500(TKP,H6630R1-10
Screw BH M4x0.7Px20L PH SST

Adjustable Plate Slippery Base POM+20%F
Fixing Plate AL Rail SS41 9.0t BED RB30
ADJ plate SPHC 4.0t BED RB307

ADJ plate stopper SPHC 31x22.3x6 BAN RB
SCREW HH M8X1.25PX40L-20L HE P-T
Screw Oval Head M6x1.0Px16L Hex Socket
Cap Stabilizer Left-Front ABS/PA757 P804
Cap Stabilizer Right-Front ABS/PA757 P80
Screw Oval Head M5x0.8Px12L

Washer Wavy 20.7x29.1x.3T

Foot Pad Adjustable M12X58H 12.9 EP304
Screw SH M8X1.25PX12L HS BP G12.9
Washer Flat 8.2X30.0X2.0T Black Zinc
Insert Nut Hex NHS-8125-3.0(M8x1.25P)
Transport Wheel

Cap PVCBL/Black C

CONTROL BOARD QUICK KEY U109A1 HOO1 EP30
Hardware Set RB307

Power Cord External(USA) 3000,14AWG 110V(non-nema)
Service Hardware Kit US HUR-3x/5x/7x-0

TV Signal Wire  1350L FM-0086-NBG7x2

Screw Phillip Round M3x6L Zn-BL

TV Coax Adaptor Female F-A028-NBX7-C

PWR Switch Set  550+140(JST,VHR-3N+

MCB power wire ~ 300(TKP,H6630R1-06x

Handlebar foam


https://www.gympart.com/itemdesc.aspx?ic=MXT1112&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXT1223&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20324&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20100&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10081&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10727&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXB1032&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX11057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20060&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

P08
P09
P10
P102
P11
P13
P16
P17
P19
P21
P22
P23
P45
P49
P50
P51
P52
P53
P55
P59
Qo1
Qo2
Qo3
Qo4
Qo7
Qo8
Qo9
Q10
Ql1
Q12
Q13
Q14
Q15
Ql6

1000301795
1000309219
1000304346
1000302035
1000304292
1000301796
1000301797
1000324358
1000304305
1000304368
1000304669
004385-00
1000303374
1000303372
003378-00
003393-A
056225-A
065712-A
004889-00
0000082734
1000302049
1000302050
1000229670
1000304472
1000229672
1000229673
1000301947
1000304478
1000302053
1000302051
1000301966
1000302052
1000232303
1000304402

Battery Set  350mm KST,FDFNYD2-187x
Battery WP1.2-12 12V 1.2Ah

Adjustable Cable Clamp Adjustable ATC-26
Adapter In,AC90-264VAC Out,DC12V/5A
Console Board GND 1350(KST,STRV5-5
Network signal extend wire 1300L(3
Digital COMM 1350 MOLEX,50-57-9408
Rail connected wire 600 TKP,H6630P
Pulse Sensor EXT - - - - - 1000 TKP H663
Fixing Plate Adaptor SPHC 150x53x1.5T P
Insulation Plate PET/FR700 0.25mm CB
Screw BH M5X0.8PX12L PH BAN

TV Power  1300L(SCD-554DCS103BB1G+H
Protect Bushing - - - BL/Black C GEQ-262
Ferrite Core

Ferrite Core FH1500B TM87 K1 RH12.5x12.5x8
Ferrite PART OF #79 CABLE NOT ORDERABLE
Screw Umbrella Cross M5x0.8Px25L

Nut Hex M5x0.8P Nickel

Washer Senated M5.3X10X0.6 Zinc Plate
cover-Extrawork frame right Print RB307
cover-Extrawork frame left Print RB307
Cover Frame back ABS/PA757 Deep Grey RB
Frame Cover - F painting BP-920S MATRIX
Cover Frame Left-Rear ABS/PA757 Gray/804
Cover Frame Right-Rear ABS/PA757 Gray/80
Kettle Rack right ABS/PA746 Gray/80435
Screw Button Head M5x0.8Px12L - Phillip
Cover back TPR BL/Black C RB307

End Cap Frame Rear-Right ABS/PA746 Gray/
Cover Back ABS/PA757 Gray/80435 RB307
End Cap Frame Rear-Left ABS/PA757 Gray/8
Cover Arm Rest front ABS/PA757 Gray/8043
Fixing Plate End Cap SPHC 2.0t WZN CB93


https://www.gympart.com/itemdesc.aspx?ic=MX20218&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10416&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXB1031&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10089&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=CB120&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXS100&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20242&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

Q17
Q18
Q19
Q20
Q21
Q22
Q23
Q26
RO5
RO6
RO7
RO8
R0O9
R10
S01

S02
S05
S06
S09
TO4
TO5
T07
T07
T07
TPO6
uo3
uos
uoe
uo7
uo8
uo9
u1o0

004370-00
001681-A
068134-A
1000301944
1000304477
1000301948
004369-00
1000231078
004987-00
1000306044
005366-00
0000089832
004957-00
1000304423
1000230479

1000230480
005075-00
004463-00
004374-00
1000230349
0000085758
1000230353
004050-A
0000089995
0000093219
004077-A2
004695-AB
020465-A
017657-00
0000094065
005354-00
1000304387

Screw Phillip BH M5x0.8Px10L Zn-BL

Fix Pillar PP TM81

Clip C-Shaped M5 Tapped A-00163-16
Rubber Pad Frame - NBR BL/Black C RB307
Direct keys ABS/PA746 137C/80395 CB93
Kettle Rack left ABS/PA746 Gray/80435 M
Screw Phillip BH M5x0.8Px15L BED

SCREW BH ?X5X1.6PX12L(HI-LO) PH BZN
Key Round Dual End 6X6X12L

Washer Flat 25.4x34x1.2t Zinc plate R
C-Clip External S-25

BEARING BALL 6205LUZ(TUTZ)/C3 #25X#52X15
Nut Lock M25X1.5P SS41 BAN

Belt POLY-V POLYESTER 420-J10 Wu De Fu
Generator 350W 480rpm 50.6VA 3??V

Controller Generator U-3x/5x/7x-04
Washer Flat 6.2X16X2.0T Black Zinc
Screw Hex Socket Round M6x1.0Px16L
Screw Phillip BH M5x0.8Px10L Gap Zn-BL
Screw

Washer Lock 10.0x20.0x1.5t

Pedal w/ Belt L/R JD-61A Blackl RB307
Pedal Strap Set(includes both sides) Rub
Pedal Set JD-30A IFI R8000

Jacket PVC A5X-03-F US EP79

Ball Bearing 6004ZZ 20X42X12T SKF
Screw Hex Socket Flat M8x1.25Px12L
Washer Flat 10.2x25x2.0T

Spacer Generator Shoulder Right
SCREW TRH M5X0.8PX13L

C-Clip Internal R-42

Spring Extension 15.8x2.5x83.0Lx23.75N

If software cannot be updated in the field, replace LCB

and return old LCB to CG. (See "01AC Error or No
Resistance")

Straps only
Only compatible with ROM crank, ZMD4002723


https://www.gympart.com/itemdesc.aspx?ic=MXB1001&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXP1063&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20068&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXB1041&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10371&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10033&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20207&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10986&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=PRB10217-137&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10533&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

V11
711
712
721
731
741
742
744
Z51
Z71
772
Z81
782

16 & 17
38
AB10
AC11
AD3
AD7
AG7
AJ3

Al4
D02
G15
HO1
N201
N202
Not Shown
Q05
Q06
R0O2
RO3

006078-00
004538-00
1000304372
004482-AC
070817
1000314452
1000221258
1000221258
1000301941
1000215465
005009-AC
0000086280
0000082736

ZMD4002723
Part of Kit 22
N/A

Part of Kit 1
Part of Kit 3
Part of Kit 5
Part of Kit 2
Part of Kit 14
Part of Kit 15
Part of Kit 7
Part of Kit 2
Part of Kit 8

Part of Kit 31 or 32
Part of Kit 31 or 32

1000328112
Part of Kit 20
Part of Kit 19
Part of Kit 21
Part of Kit 21

Decal Grounding TM08

Screw Hex Socket Round M8X1.25PX20L(Chromed)
Washer Sawtooth Diam.8.5XDiam.18.0X2.0T
Screw Hex Socket Round M8x1.25Px20L BED
Screw SH M8X1.25PX20L HS CHM

Screw Socket Head M8x1.25Px50L-30L P-T H
Washer ARC 8.2X19.0X1.5T SST

Washer ARC 8.2X19.0X1.5T SST

Screw Hex Socket Round Head M8x1.25Px60L
SCREW SH M8X1.25PX15L MT HS SST -
WASHER SPL Diam.8.2XDiam.15.4X2.0T SSTSU
Screw SH M8X1.25PX25L HS BAN

Washer Flat 8.2X16.0X2.0T BZN

ROMS3 Disc Crank Set with Pedal Adapters

Idler Set CB92

Frame Set painting BP-920S MATRIX/SL/G
Console Mast Set painting BP-920S MATR
Seat Set painting BP-920S MATRIX/SL/GY
Seat Silde Set painting BP-920S MATRIX
Painting Handlebar Set Black R-3x/5x/7x-
stabilizer set F painting BP-920S MATRI
stabilizer set Rear painting BP-920S MA
Copper Bushing 14.25x19.05x12.6L CH10
Foam PVC Black 28.4x3.0tx488L Arm Rest
Elliptical Track - AL 6063 Anodizing

GRIP SENSOR U ABS/PA746+SUS304 DG/80435
GRIP SENSOR D ABS/PA746+SUS304 DG/80435
Service Tool

Cover Guide Rail left ABS/PA757 Gray/804
Cover Guide Rail right ABS/PA757 Gray/80
Pulley POLY-V - FC25 270 CB92

Axle Transmission - SCM440 CB92

Discontinued (Please contact ROMS3 for service see

Update Center for more info) - Only compatible with ROM

pedals, 0000089995.

Not available, RA machine if need replacement


https://www.gympart.com/itemdesc.aspx?ic=MX10782&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20101&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20101&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10974&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

T01
T02
uo1
uo2
uo4
16
17
21
21

31

32
ADS8
AD9
D12
D34
J13
P08
P14
731

Part of Kit 16
Part of Kit 17
Part of Kit 22
Part of Kit 38
Part of Kit 22
1000230347
1000230350
1000339504
1000230123

1000302039

1000302043
1000302045
1000302041
1000301937
1000314450
004354-00

1000214924
005825-00

1000211360

Crank Single side Right AISI 1018 Paint
Crank Single side Left AISI 1018 Painti
FIXING PLATE IDLER SPHC 4.0T CHM CB66
RING IDLER SS41 NKL CS17

Axle Idler SS41 U-3x/5x/7x-04-F 25x21
crank set right U-3x/5x/7x-05-F

crank set left U-3x/5x/7x-05-F
Transmission set+Tools H-3X/5X/7X-05-F
transmission set  H-3x/5x/7x-05-F

Heart Sensor Set Grip right CB93

Heart Sensor Set Grip left CB93

Overlay Set Quickly Key left PET/A180L E
Overlay Set Quickly Key right PET/A180L
Spacing Sleeve Roller SS41 White Zinc C
Nut Acorn Cap M10x1.5P Stainless Steel
SCREW BH M5X0.8PX12L PH BAN

Battery 650(FDFNYD2-187)X2 VHR-2N+FUSE
Wrapping Tape KS-10 WH

Screw SH M8X1.25PX20L MT HS SSTSUS304

Discontinued
Discontinued
Discontinued
Discontinued

Discontinued - Overlay/Keypad not available separately

Discontinued - Overlay/Keypad not available separately

Discontinued
Discontinued
Discontinued
Discontinued
Discontinued
Discontinued
Discontinued
Discontinued


https://www.gympart.com/itemdesc.aspx?ic=MX10782&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXE1051&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10405&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXE1052&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10813&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

	R7xe_RB307_EP613 frame
	MRB0066-00.pdf
	Kit 1 - 1000230413
	Kit 2 - 1000230415
	Kit 3 - 1000230418
	Kit 5 - 1000309218
	Kit 31 - 1000302039
	Kit 32 - 1000302043
	Kit 7 - 1000230420
	Kit 8 - 1000230429
	Kit 14 - 1000230015
	Kit 15 - 1000230023
	Kit 16 - 1000230347
	Kit 17 - 1000230350
	Kit 19 - 1000308337
	Kit 20 -1000308338
	Kit 21 - 1000230123
	Kit 22 - 1000230354
	Kit 38 - 1000307358

	Frame Parts List
	Worksheet




